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Rﬁf Ref. Désignation Parts list Description Parts list Qte
1| 0300600605 |INSERT AUTO-TARAUDEUR M6x14 DEBOUCHANT |SELF-TAPPING INSERT M6X 14 4
2 | 0350030001 |BATTERIE 12Volt x 12Ah BATTERY 12Volf x 12Ah 3
3 | 0350050001 |MOTEUR 800Wx36V UTIL6501010006 ENGINE 800Wx36V UTIL6501010006 1
4 | 6501020011 |BOITIER COMMANDE M1005 NOIR RAL9005  |CONTROL BOX M1005 BLACK RAL9005 1
5 | 0340060044 |CACHE POTENCE M1005 BRUN TERRE RAL8028  |HANDLEBAR JUNCTION MTO0S EARTH BROWN ) 4
5 | 0340060040 |CACHE POTENCE M1005 POURPRE P228C HANDLEBAR JUNCTION M1005 PURPLE P228C 1
6 | 0340060035 |CAPOT AVANT COQUE M1005 VERT P381C FRONT COVER M1005 GREEN P381C 1
7 | 6501020001 |CART 1/4,6 JONC M1005 VERT P381C CASING 1/4.6 FLANGED M1005 GREEN P381C | 1
8 | 0350040006 |CARTE ELEC M1005 ELEC CARD M1005 ]
9 | 6501020012 |CLEF SECU CORPS x NOIR x MONTE BODY SECU KEY x BLACK 1
10 | 0301050001 |CLIPS PRESTOLE Z/VIS 4.2 EP 4 CLIPS 4.2 2
11 | 0301060003 |COLLIER POLYAM.3.6 X 140 NOIR COLLAR 4
12 | 0306030059 |[COURROIE POLY-V 6PJ567 BELT POLY-V 4PJ567 1
13 | 0340060036 |COUVERCLE COQUE M1005 VERT P381C SHELL COVER M1005 GREEN P381C 1
14 | 0300210602 [ECROU FREIN M 6 Z DIN 985-8 BLOCKING NUT M 6 Z 8
15 | 0340060043 |ChSEMBLE EXTTOLE PROT MTO0S BRUN TERRE | ADD TINE GUARD SET M1005 EARTH BROWN :
15 | 0340060042 |EHSEMBLE EXTTOLE PROTMITO005 POURPRE ADD TINE GUARD SET M1005 PURPLE P228C ]
16 | 6502000301 |EPERON M1005 NOIR RAL9005 SPUR M1005 BLACK RAL9005 1
17 | 0320010017 |FRAISE DEPART 30X3 D240 NOIR / MECABECHE |TINE REMOVABLE @240 STRAIGHT BLADE (30X3) | 4
18 | 0320010018 |FRAISE DISQUE 30X3 D240 NOIR MECABECHE  |DISK TINE D240 STRAIGHT BLADE (30X3) 2
19 | 0301010003 |GOUPILLE CLIPS 32 X 8 CLIP PIN @832 7
20 | 6502023602 |GUIDON DROIT M1005 VERT P381C RIGHT HANDLEBAR M1005 GREEN P381C 1
21 | 6502023603 |GUIDON GAUCHE M1005 VERT P381C LEFT HANDLEBAR M1005 GREEN P381C 1
22 | 0307010033 |LEVIER E18 LAKS CT7 ECROU M8 TEMPO FANDLEVER LAKS CT7 NUT M8 CLUTCHING :
23 | 0340060037 |CORPS PLASTIQUE M1005 BLANC RAL9003 PLASTIC BODY WHITE RAL9003 1
24 | 0341000038 |POIGNEE PVC SOUPLE D22 HAND SIDE GRIP @22 2
25 | 0300800004 [POIGNEE SERR HELICO 68M8F10 NOIR M8 PA.6 |Black handlebar tightening lever 2
26 | 0306060033 [POULIE MOT D28 PJ6 ALES12 ENGINE PULLEY D28 PJ6 BORE 12 1
27 | 0340000014 [FQULIE TRANSMISSION D120 POUR COURROIE |TRANSMISSION PULLEY D120 FOR POLY.V BELT :
28 | 0300430601 |RONDELLE CONTACT 6 BIC NFE 25-511 CONTACT WASHER 6 3
29 | 0300430801 |RONDELLE CONTACT M8 NF E 25511 CONTACT WASHER 8 4
30 | 0300400602 [RONDELLE PLATE M 6X14X1,2 Z PLATE WASHER M 6X14X1,2 Z NFEN 25513 6
31 | 0300410602 [RONDELLE SPECIALE 6,3X19 X2,52 SPECIAL WASHER 6,3 x 19 x 2,57 2
32 | 6502023604 |TUBE LIAISON GUIDON M1005 VERT P381C HANDLEBAR LINK TUBE M1005 GREEN P381C 1
33 | 0300020601 |VIS CHC 6 X 16 Z DIN912 1SO4762 Screw CHC Méx]16z 2
34 | 0300020607 |VIS CHC 6 X 55 SCREW CHC 6 X 55 7 4
35 | 0300010603 |VIS H 6 X 30/18 Z DIN 931/8.8 SCREW H 6 X 30/18 Z DIN 931/8. 1




Rﬁf Ref. Désignation Parts list Description Parts list Qte
36 | 0300010611 [VIS H 6x40 Z EMB CR DIN 6921 SCREW H 6x40 Z DIN 6921 2
37 | 0300010619 |VIS H éx45 7 EMB CR DIN 6921 SREgY H x5 ZDIN 6921 NOTCHED SHOULDER | 4
38 | 0300010606 |VIS H 6X60 Z CL 6.8 NFEN 24017 SCREW H 6 X 60 Z CL 6.8 NFEN 24017 1
39 | 0300120401 |VIS PT WN 1451 K40x14 Z Screw WN 1451 K 40x14 Trox 9
40 | 0300040603 |VIS STHC 6 X 10 BT Cuvette Screw ST HC Méx10z (cup point) 1
41 0300080405 |VIS TOLE TETE POELIER D11 POZI Cr 4.2X16 Z SCREW POZl 4.2X167 2
42 | 0300080802 |VISTRCC 8 X 80/20 Z DIN603 Screw TRCC M8x80 z DIN 603 cl 4.6 2
43 | 0300100802 |VIS BHC 8x55 CL8.8 ZN DEG EMBASE LISSE SCREW BHC 8x55 CL8.8 ZN DEG SMOOTH BASE 2
44 | 6001000002 |[ROUE TRANSP DOUBLE D150 DOUBLE TRANSPORT WHEEL D150 ASSEMBLED 1
45 | 0503000075 |Efiquette niveau de bruit 79dB 79 dB Level noise label 1
46 | 0503000085 [ETIQ LED TILLENCE STICKER LED TILLENCE 1
47 | 0503000070 |Etiquette sécurité Safety label 1
48 | 0300100601 [VIS TRL HC 6éx16 CL8.8 ZN NOIR EMBASE LISSE SCR TRL HC 6x16 CL8.8 ZN BLACK SMOOTH BASE| 4
49 6501020010 [BOITIER ENSEMBLE EMBR M1005 CLUTCH BOX SET M1005 1
50 | 6502021201 |[CHASSIS M1005 BLANC RAL?003 M1005 FRAME WHITE RAL9003 1
51 0301020003 |Goupille mécanindus @5x30 Pin @5x30 1
52 | 0350060001 |CHARGEUR 36V-2AMP CE CE 36V-2AMP BATTERY CHARGER 1
53 | 0300470601 |[RONDELLE PA6.6 D9.5 d6.2 EP1 PA6.6 D9.5 d6.2 THT WASHER 4
200 | 6002010306 |JOUE CARTER 1/4,6 xXNOIRx BLACK TRANSMISSION HOUSINGx1/4 2
201 | 0306020010 |CHAINE ISO 06B-1 pas 9.525mm CHAIN 9.52 (84 LINKS RSF) 1
202 | 6002013605 |JONC- CARTER 1/4,6 FLANGE 1/4,6 x MECABECHE/FTS 1
203 | 0306050046 |ARBRE PRIMAIRE 9 DTS 9.525 PRIMARY SHAFT 9 TEETH 9.525 1
204 | 0306050009 [ARBRE TRAVAIL xXMECABECHEX 42 BLADE SHAFT xMECABECHEx 42 1
205 | 0306010007 |ROULEMENT 6004 2RS BALL BEARING 6004 2 RS 2
206 | 0306010006 |ROULEMENT 6003 2RS BALL BEARING 6003 2RS 2
207 | 0341000030 |JOINT FEUTRE 20X30X4 RING 20X30X4 2
208 | 0341000002 |ENTRETOISE CARTER xMECABECHEX PLASTIC SPACER FOR TRANSMISSIO 1
209 | 0300210602 [ECROU FREIN M 6 Z DIN 985-8 BLOCKING NUTM 6 Z 1
210 | 0300020607 |VISCHC 6 X 5517 SCREW CHC 6 X 551 1
250 | 6002010311 [SUPP ROUE DOUBL MECABECH DOUBLE WHEEL SUPPORT MECAB 1
251 | 0300401201 |RONDELLE PLATE M 12X27X2.5 Z PLATE WASHER M 12X27X2.5 Z 2
252 | 0309000032 |[ROUE D150 MOYEU ALES 12.7 LG37.7 BLACK WHEEL D150 BORE 12 L37.7 2
253 | 0300461201 |RONDELLE STARLOCK DIA 12 STARLOCK WASHER DIA 12 2
254 | 0301010003 |GOUPILLE CLIPS 32X 8 CLIP PIN @8x32 1




